V | lis @

THREE AND FOUR WHEEL GASOLINE AND ELECTRIC DRIVEN VEHICLES

MODEL Coper 7« TIE

PARTS AND
MAINTENANCE MANUAL
&

O PERATORS U UAL-

OTIS TOWN AND TURF ELECTRIC DRIVEN VEHICLE

ILLUSTRATED PARTS LIST
COMPONENT ASSEMBLY
WIRING DIAGRAM

SCANNED FROM A COPY OF THE ORIGINAL

Jim Kaness
www.jimkaness.com
February 2008




ee Iiewno say. /s,

tis; Golf Cars g
the hestcofe,ve

Otis Elevator Company = ro. Box 8600 Stockton, California 85204



fitis lowm & lurf

OTIS ELEVATOR COMPANY

<< Warranty o

OTIS TOWN & TURF warrants its products,
so far as of its own manufacture, to be
free from defects of material & workman-
ship. Under normal service & use, should
any part be found to be defective in this
regard within 90 days, the Company will
replace said defective part F.O.B. the near-
est authorized OTIS TOWN & TURF Dealer.

OTIS ELEVATOR COMPANY

1801 EAST CHARTER WAY P. O. BOX 8600
STOCKTON, CALIFORNIA 95204 -




INTRODUCTION

This manual is an illustrated parts list of the OTIS TOWN & TURF EIECTRIC
DRIVEN VEHICIES. To find the part number for a specific part required, locate
the group in the Table of Contents and then turn to the appropriate page. Find
the part required in the illustration then refer to the accompanying list of
parts. Nomenclature and number can be read following the key letter in each list.
Part Numbers for all standard hardwars have bssn omitted. These parts may be
obtained locally from your hardware dealer. Replacement parts may be ordered
from an authorized OTIS TOWN & TURF dealer.




TABLE OF GONTFNTS
SECTION I

BODY AND ITRAME COMPONENTS PART

TTTIE PAGE NO.
REAR SUSFENSION — FRAME - MOTCR BRAKE AND BATTERY HOLD DOWNS 1&2
FRONT SUSPENSION AND STEERING COMPONENTS 3 &)
BODY & RELATED PARTS 5 &6
SEAT ASSEMBLY. 7 & 8
REAR AXIE 9 & 10
MOTCR ASSEMBLY 11 & 12
ACCEIERATOR AND BRAKE T.INKAGES. 13 & 14
STEERING CEAR ASSEMBLY 15

SECTTION IT

EIECTRIC

TITIE = s BESIEM PAGE NO.
6 VOLT BATTERY. 16
ACCELERATOR SWITCH 17 & 18
CONTROL PANEL.—~ 19
TRANSFORMER AND RECTIFIER 20
ASSEMBLY REVERSING SWITCH 21 & 22
FIECTRICAL SCHEMATIC 2

SECTION III

OPTTONAT, EQUTPMENT

TITIE PAGE NO.
TOW BAR 2.
DEAD MAN'S SEAT 25 & 26
VACUUM FORMED CANOPY 27 & 28
WINDSHTETD 29 & 30
REAR SEAT & STEP: 31

SECTION IV

PERATION - NANCE AND REPATR

TTTIE . 2 HTTE PACE NO.
OPERATTNG INSTRUCTIONS ,LUBRICATION ,BATTERY CARE 32
BATTERY CHARGING,BATTERY STORAGE ,ORIERING SPARE PARTS 33
BRAKE TESCRTPTION AND ADJUSTMENT ,CONTROL SWITCHES, MATNTENANCE AND REPAIR 34
BATTERTES , PRECAUTIONS ,CHARGER 35



REAR SUSPENSION -~ FRAME - MOTOR
BRAKE AND BATTERY HOLD DOWNS

KEY PART NO. PART
A E-54764 WELDMENT - MAIN FRAME
B D-54817 REAR AXLE WELDMENT & ASS'Y
C B-53937 LEAF - TRAILING ARM
D A-40099 SHOCK ABSORBER
E B-54589 SPRING
F A-53575 BUMPER BRACKET
G A-54820 "J" BOLT - REAR BATTERY HOLD DOWN
H B-53847 BATTERY HOLD DOWN - REAR
J A-53589 "J" BOLT - SIDE BATTERY HOLD DOWN
K B-53591 BATTERY HOLD DOWN
L e FLATWASHER + STD. STL. CAD. PL.
M - LOCKWASHER + MED. STL. CAD. PL.
N - WING NUT #-20 STL. CAD. PL.
P - HEX SCREW 3/8 - 16 x 1 STL. CAD, PL.
Q -— FLATWASHER 3/8 STD. STL. CAD. PL.
R -—— LOCKWASHER 3/8 MED. STL. CAD. PL,
S -— HEX NUT 3/8 - 16 STL. CAD. PL.
14 - HEX SLOTTED NUT 5/8-18 STL. CAD. PL,
u A-55055 P-160 HARDWARE PKG.
v A~55651 REAR HUB ASS'Y
W A-30337 WHEEL NUT
X A-21018 HUB CAP
Y A-53899 TIRE & WHEEL ASS'Y
V4 A-54058 WHEEL, 5 HOLE (PAINTED BLACK)
AA A-L5046 VALVE STEM (FOR TUBELESS TIRE)
AB A-5384h CARRIER FLANGE GASKET
AC A-53922 MOTOR SEAL
AD - KEY 3/16 sQ x 13" LONG
AE A-53706 2 HP 36 VOLT MOTOR
AF ——— HEX SCREW 3/8 - 16 x 13" GRADE 5
AG ——— COTTER PIN .125 DIA x 1" STL, CAD. PL.
AH A-~539500 TIRE 18 x 8.50 x 8 TUBELESS
AJ —— HEX SCREW #+ - 20 x 3/4 STL. CAD. PL,
AK A-35089 BOLT - SPRING SHACKLE
AL A-35873 GREASE FITTING
AM oy HEX SLOTTED NUT 9/16 - 18 STL. CAD. PL.
AN - COTTER PIN .125 NOM, DTA, x 14 STL. CAD. PL.
AP ¢-54996 BRAKE DRUM
AQ D-55019 BRAKE BAND & MOUNTING BRKT,
AR A-53590 SPRING MOUNTING PLATE
AS c-54180 TORQUE ARM ASS'Y (INCLUDES "AT")
AT A-53825 BUSHING (INCLUDED WITH "AS")
AU i HEX SCREW #-13 x 3% GRADE 5
’ e HEX SCREW 3/8-24x23 GRADE 5
AW —— HEX LOCKNUT 3/8-24 STL. CAD, PL.
AX R HEX NUT 4 -13 STL. CAD. PL.
AY B-55026 ASS'Y BRAKE BAND
AZ C-55020 WELDMENT - BRAKE MOUNTING BRKT.

(CONT. NEXT PAGE)

NO. REQ.

S SN EN=ESN=E D 0w S S ENNNN - SNV NONENRNOORFTOUNRN SO N = = o

B



NO. REQ.

PART

PART NO.

KEY

— 00— e —
=3
o
a
<
. &)
£
[a® " e
ﬂL
. . A
LI
&) 3@
s8 ME
ﬂc O e
-
: A
Sa %) Qo n
a & ™~
Z O] ML
<5 o
m NolVa! __
& & B
1
5 o= B8R
mo 0n
Z H
1A W DLW
Z = < ==
HHEE N SIS
ZAPmD =R
= HOQULDUALADD
WH“KSTLHH"nJﬁbS
< 00 pg o N =
AR A
ENEEPERER)
D=0y 0 — 0
N Ny
SOO 1 1O I
AN T AN
T o O T I N Yo
[ [
O Mm- < <
ODADEKEODH MO S
DomAmA@mMMMAM

CLEVIS PIN

A-55170

N




FRONT SUSPENSION AND STEERING COMPONENTS

KEY PART NO. PART NO. REQ.
A A-40099 SHOCK ABSORBER 2
B A-53601 SPRING - SHORT LEAF - FRONT AXLE 2
c A-53599 SPRING -~ LONG LEAF - FRONT AXLE 2
D A-53590 CLAMP -~ LEAF SPRINGS TO FRAME b
E HEX SCREW, 7/16 - 14 x 1%, GRADE 5, CAD. OR

ZINC PL. ' . i
¥ LOCKWASHER, 7/16 MED. SPR., STL. CAD. PL. 11
G HEX NUT, 7/16 - 14, STL. CAD. PL. 8
0 C~-53794 WELDMENT - FRONT AXLE 1
J c-54721 WELDMENT - SPINDLE & STEERING ARM - L/H 1
K C-54722 WELDMENT - SPINDLE & STEERING ARM - R/H 1
L B-53956 ASSEMBLY - TIE RCD - FRONT SPINDLES 1
M B-~53792 WELDMENT -~ TIE ROD - FRONT SPINDLES 1
N A-LO554 BALL JOINT 2
P A-51916 HEX NUT 11/16 - 18 N,F. - L,H. 2
Q B-53957 ASS'Y -~ TIE ROD - PITMAN ARM TO R/H SPINDLE 1
R B~53791 WELDMENT - TIE ROD - PITMAN ARM TO R/H SPIN. 1
T A-53090 GREASE FITTING, + - 28, ALEMITE #1641-B 4
U A=51417 KING BOLT 2
v A-51418 CLIP - BOLT RETAINING 2
%) FLATWASHER, 3/L SAE 4
X SLOTTED HEX NUT, 3/4 - 16, STL. L
Y A-51321 CONE - ROLLER BEARING 2
z A-51322 CUP - ROLLER BEARING 2

AA B-54716 HUB - FRONT WHEEL 2

AB A-50041 CUP - ROLLER BEARING 2

AC A-500k42 CONE - ROLLER BEARING 2

AD COTTER PIN, 3/16 x 13, STL. L

AE HEX SCREW, 7/16 - 14 x 1 3/4, GRADE 5, CAD. :

OR ZINC PL. e

AF A-51320 THRUST WASHER - KING PIN 2

AG A-1h6h7 DUST COVER 2

AH A-21018 HUB CAP 2

AJ A-53899 WHEEL & TIRE ASS'Y. 2

AKX A-53900 TIRE 2

AL A-L5046 VALVE STEM 2

AM A-LO607 "J".BOLT ASS'Y - 13" TUBE 1

AN A-LoLs8 "y" BOLT i

AP A-40929 CLAMP - "U" BOLT 1

AQ HEX NUT, 5/16 - 18, $TL. CAD. PL, L

AR C-53713 STEERING GEAR ASS'Y 1

AT D-53655 PITMAN ARM - STEERING 1

AU c-54089 STEERING WHEEL (14" DTA.) 1

AV HEX SCREW, 7/16 - 14 x 1%, STL. CAD. PL. 3

AW A-51409 BEARING - FLANGED - KING PIN HOUSING L

AX A-50026 WHEEL STUD 10

AY A-30337 WHEEL NUT 10

Az B-54090 SCORE CARD HOLDER 1

BA A-40505 STEERING WHEEL NUT 1

(CONTINUED ON FOLLOWING PAGE)



STEERING WHEEEL NUT
FRONT AXLE ASS'Y
ASS'Y - FRONT HUB

WHEEL - 5 HOLES - BLACK

GREASE FTTTING, 907, 1-28

ALEMITE #3020-B

COTTER PIN, 3/32 x 1, STL. CAD, PL.
SLOTTED HEX NUT, %-ZONE

KEY PART NO. PART
BB A-40505

BC C-55622

BD B-556M41

BE A-54058

BF A-53089

BG ~

BH

BJ C-54947

ASS'Y - STEERING GEAR (S71-E ONLY)

»
X

E@ ®w’\
= . &

N YT

NO. REQ.

NIV ==

-



g

HumoOzZErRunTZodEOOE R

PART NO.

E-54459
54421
shi22

D-54458

D-54469

C-54842

C-53542

C-53715

C-53715

D-53544

B-53946

A-54110

A-53575
A-53698
D-53693
C-53551

BODY & RELATED PARTS

PART

BODY (VACUUM FORMED)

SIDE RAIL-L/H (SHOWN) (VACUUM FORMED)
SIDE RAIL-R/H (NOT SHOWN) (VACUUM FORMED)
REAR BUMPER (VACUUM FORMED)

BAG WELL (VACUUM FORMED)

FRONT BUMPER

CONSOLE-STEERING GEAR {(INCLUDES DECAL)
(VACUUM FORMED )}

DECAL (INCLUDED WITH ITEM "G")

GLOVE BOX (VACUUM FORMED)

OTIS EMBLEM

PUSH ON SPEED NUT

CARRIAGE BOLT, 5/16-24 x 1%, RD.HD., STL.CAD.PL.
HEX NUT, 5/16-24, STL.CAD.PL.

LOCKWASHER, 5/16 MED.SPR., STL.CAD.PL
BUMPER BRACKET

GROMMET-STEERING GEAR

RUBBER MAT

REAR BUMPER PAD

(CONTINUED (N PULIONTNG PaCK)

5

NO. REQ.

b e e

R R R



g

EEZEREEREEEEREEREEERERYNSSS

PART NO.

B-54511
A-54500
A-51501

B-54679
A~51,565
A-51126
A-51258

A-55129

A-54056
B-51622
A-51619
A-53963
A-53699
A-53803

D-54055

D-54054
B-53547

PART

HEX NUT, 3/8-16, STL. CAD. PL

TOCKWASHER, 3/8 MED. SPR., STL. CAD. PL,
MACH. SCHEW, #-20x1, PHIL. FLT. HD., STL. CAD. PL

FLATWASHFR, % SID, STL. CAD. FL.
LOCKWASHER, + MED. SPR., STL. CAD. PL.
HEX NUT, 1-20, STL. CAD. FL.

CARRIAGE BOLT, 5/16-18 x 1%, STL. CAD. PL.

FLATWASHER, 5/16 STD, STL. CAD. FL.
POP RIVET

HEX NUT, 5/16-18, STD. CAD. PL.
BRACKET-REAR BUMPER SUPPORT
CLIP-L/H-REAR BUMPER SUPPORT
CLIP-R/H-HEAR BUMPER SUPPORT

MACH. SCREW, #10-24 x3/4, PHIL. RD. HD., STL. CAD. PL.

FLATWASHER, #10 STD., STL. CAD. PL.

LOCWASHER, #10 MED. SFR., STL. CAD. PL.

HEX NUT, #10-24, STD. CAD. PL.
SUPPORT-GONSOLE

GIOVE BOX MOUNTING CAP

GLOVE BOX MOUNTING CLIP

SPEED NUT

MACH. SCREW, #10-24 x 1%, SLOTTED FLAD HD., ST. CAD. PL.
MACH. SCREW, #10-2kx 3/k, PHTL. FLT. HD., STL. CAD. FL.

HEX SCREW, z-20x3/), STL. CAD. PL.
SPACER-FRONT BUMPER

WELDMENT -BAG RACK 1./H

WEILDMENT - BAG RACK R/H (NOT SHOWN)
WELDMENT — BAG CLAMP

BAG SUPPORT PROTECTOR

BAG SUPPORT PROTECTOR

SPRING

COVER~SPRING

PLASTIC END CAP (CARS WITHOUT CANOPY)
PIN

COTTER PIN, .094 DIAx3/L

ASS'Y - BAG HOLIER L/H

HEX HD SCREW, 3/8-16 x 1, STL. CAD. FL
LOCKWASHER, 3/8 MED, STI,. CAD. PL.
HEX NUT, 3/8-16, STL. CAD. PL.

ASS'Y — BAG HOLIER R/H (NOT SHOWN)
COVER - FOOT PAD — RACK (NOT SHOWN)

NHNNNHNNNNNNNNHHPHNNNNMHBSB@HHN\»\n\nW



1300d LNOHLIM-H/d-ASSY 1v3S

OUVONYLS-H/d-ASSY 1V3S

13500d LNOHLIM-H/T1-ASSY 1¥35 mw.w,\ ~— .
= -

YYONY.LS-H/T-ASSY LV3S




SEAT ASSEMBLY

HEX SCREW, +-20 x 3/h, STL. CAD. PL.
LOCKWASHER, + MED. SPR., STL. CAD. PL,
FLATWASHER, + STD., STL. CAD. PL.
FINISHING WASHER, + BRASS, BRIGHT NICKLE

KEY PART NO. PART NO. REQ,
1 D-54302 SEAT ASSY-L/H-STANDARD (SPECIFY WHITE
OR BLACK) 1
2 D-54301 SEAT ASSY-R/H-STANDARD (SPECIFY WHITE
OR BLACK) 1
3 54755 SEAT ASSY-L/H-WITHOUT POCKET (SPECIFY
WHITE OR BLACK) A/R
L 54759 SEAT ASSY-R/H-WITHOUT POCKET (SPECIFY
WHITE OR BLACK) A/R
1-A 54760 SEAT BACK & FRAME ASSY-STANDARD (SPECIFY
WHITE OR BLACK) 1
2-A 54760 SEAT BACK & FRAME ASSY-STANDARD (SPECIFY
WHITE OR BLACK 1
3=A shysh SEAT BACK & FRAME ASSY-WITHOUT POCKET
(SPECIFY WHITE OR BLACK) ' A/R
L_a 54754 SEAT BACK & FRAME ASSY-WITHOUT POCKET
(SPECIFY WHITE OR BLACK) A/R
B 54758 SEAT BOTTOM ASSEMBLY
c 54761 SAFETY HAND RATL
D C-53218 - SEAT ADJUSTER ASSEMBLY
E C-50292 SEAT TRACK ASSEMBLY
F 54756 SPACER
G A-53917 BRACKET-SEAT SUPPORT ROD
H A-53916 CLIP -~ SEAT SUPPORT ROD
J HEX SCREW, 5/16-18 x 1, STL. CAD. PL.
K HEX NUT, 5/16-18, STL. CAD. PL.
L FLATWASHER, 5/16 STD., STL. CAD. PL, 1
M LOCKWASHER, 5/16 MED. SPR., STL. CAD. PL.
N A-54698 SEAT SPACER ASSEMBLY
P HEX SCREW, 5/16-18 x 2, STL., CAD. PL.
R B-53834 HINGE LEAF (WELDMENT)
S A-53832 HINGE BRACKET {WELDMENT)
T A-52679 PIVOT PIN
U . COTTER PIN, .109 NOM. DIA X 1, STL. CAD. PL.
v B-53958 DECK BOARD & MAT ASSEMBLY
w
X
Y
z

FEEE O ODE O O FOESFEFVNNNEENNDON =0 =-NN

PLATE)
AA MACH. SCREW, +-20 x 14+ PHIL. FLAT HD., SIL.
CAD. PL.
AB A-53718 DRINK HOLDER
Ac MACH. SCREW, #10-24 x 1, PHIL.RD.HD. STL.
CAD. PL.
AD FLATWASHER, #10 STD., STL. CAD. PL.
AE LOCKWASHER, #10 MED., SPR., STL. CAD. PL.
AF HEX NUT, #10-24, STL. CAD. PL.
AG TEE NUT, 5/16-18, STL. CAD. PL. {INCLUDED
WITH ITEM "N") 8
AV HEX XUT, +-20, STL. CAD. PL. L
Ao COFTER PIN, .094 NOM. DIA. x 3/4, STL.
CAD. PL. 1
AK A-53915 SEAT SUPPORT ROD 1
AL A-53219 ROD CAP 1
AM * HEX SCREW, 5/16 - 18 x 14 STL. CAD. PL. ﬁ

AN k _ HEX SCREW, 53/16 - 18 x K3/h STL. CAD. PL.
5 g ’






REAR AXLE & DIFFERENTIAL ASS'Y D-54816
USED WITH SERTAL NO. 1968 & HIGHER

KEY PART NO. PART NO. REQ.
A 55660 AXLE SHAFT - R/H 1
B 55661 AXLE SHAFT - L/H 1
c 55662 WHEEL BEARING RETAINER 2
D 556673 WHEEL BEARING CUP & CONE ASS'Y 2
E 54000 TUBE OIL SEAL 2
¥ 54001 PINION NUT 1
G 54003 PINION 0OIlL SLINGER 1
H 55664 PINION BEARING CUP & CONE ASS'Y 2
J 54006 PINION FRONT SHIM A/R
K s5hoo7 " PINION BEARING SPACER 1
L 55665 REAR PINION SHIM A/R
M 54011 DRIVE GEAR & PINION ASS'Y 1
N 55666 GROOVE PIN 1
P 55667 DIFFERENTTIAL CASE ASS'Y 1
Q 54014 DRIVE GEAR SCREW 4
R 55668 PINTON MATE SHAFT 1
s 55669 PINION MATE THRUST WASHER 2
T 55670 DIFFERENTIAL PINION MATE 2
u 55671 DIFFERENTIAL SIDE GEAR 2
v 55672 STIDE GEAR THRUST WASHER 2
W 55673 DIFFERENTIAL SHIM A/R
X 55674 DIFFERENTIAL BEARING CUP & CONE ASS'Y 2
Y 55675 BEARING CAP 2
Z 55676 BEARING CAP BOLT 4

AA 54026 VENT 1

AB 55711 CARRIER COVER GASKET 1

AC 55677 CARRIER COVER 1

AD 55678 COVER PLUG 1

AE 55679 CARRIER COVER ASS'Y 1

AF 55680 WHEEL BEARING ADAPTER 2

AG 55681 WHEEL HUB ASS'Y 2

AH 55682 WHEEL HUB FINISHED 2

AJ 556873 WHEEL BOLT 10

AK 556834 DUST SHIELD 2

AL 55685 FELT SEAL 2

AM 55686 WHEEI, BEARING GASKET L

AN 55687 PIPE PLUG 1

AP 55688 PLUG SEAT 1

AQ 55692 BAFFLE 1

AR HEX SLOTTED NUT 5/8-18 STL. CAD. PL, 2

AsS COTTER PIN .125 NOM. DIA. x 14" S.S. _ 2

AT INDENTED HEX WASHER H.D., SCREW 5/16-18 x 7/8"

STL. cAD. PL. 8

AU TENSILOCK HEX H.D. SCR. 5/16-18 x 5/8"

GRADE 5 12






MOTOR ASSEMBLY #53706

KEY PART NO PART NO.REQ
8 (4), 10,104,211, 14, (4) #56223 BRUSH RIGGING AND PARTS 1
12 #56221, BRUSH AND PARTS k.
1 #56225 BRUSH SPRING IAS
20 #56226 BALL BEARING, COMMUTATCR END 1
1 #56227 SCHEW, MCTOR GLAMP, GE ‘ 2
2 #56228 BRUSH COVER A
3 #56229 5CFEW, RETATMER 3
L #56230 BNDSHTRLD, COMMUTATOR END 1
5 #56231 BUSHING INS. FOR FIELD STUDS 2
54 #56232 BUSHING 7INS. FOR Al & A2 STUDS 2
6 #5633 WASHER, INSULATION, FOR TERMINAL STUDS 2
7 #56234 NUT, TERMINAL SCREW 8
g #56235 SCREW, BRUSH Phs
9 #56236 WASHER, INSULATION, FOR TERMINAL STUDS L
10 #56237 CROSS OVER & STUD "AL" IS
104 #56238 CROSS OVER & STUD "A2" 1%
13 #56239 SCRFW, BRUSH RIGGING MOUNTING 2
15,16, (8),17,19 #56240 STATOR {CCMPIETE) 1
16 #5621 SCREW, POIE PIECE 8
18 #56212 WASHER, TNSULATTON, FOR TERMINAL STUDS 2
19 #56243 FIELD COILS (SET) 1
21 #56241 BEARTNG RETAINER RING 1
22 #56245 ARMATURE 1
23 #5626 SHAFT SEAL 1
24 . #56247 ENDSHIELD PULIEY END 1
25 #56248 SCREW, MOTOR CLAMP, PE 2

12






KEY

NHRKZzdOd=RnTow2z22rRe moasEoQue

o
noodzZzrRrRemdaREOQE >

PART NO.

ACCELERATOR AND BRAKE LINKAGES

PART

C-5537h
A-55164
C-55364
B-55690
B-55100
ALsLlLE6

C-55347

A-513624

B-55691
A-40869
A-54766
B-53649

B-54981
A-10992
A-10700
A-12194
A-12192

A-35475

A-53905
A-55147

A-40089
A-50892
A-35561
A-35478

BRAKE ROD ASS'Y

FLANGE BUSHING - NYLON
LOCK - PARKING BRAKE
ASS'Y - BRAKE PEDAL
BRAKE PEDAL

PARKING BRAKE LOCK

HEX. HD. CAP SCREW, +-28 x 3/L, STL. €AD. PL.

PHIL. RD. HD. MACH. SCREW, +-20 x 3/4,

STL. CAD. PL.
LOCKWASHER, + MED., STL, CAD. PL.
WELDMENT - BRAKE RELEASE

HEX HD. CAP SCREW, 3/8-16 x 3/4, STL. CAD. PL.

LOCKWASHER, 3/8 MED., STL. CAD. PL.
LINKAGE - BRAKE RELEASE
HEX NUT, +-28, STL. CAD. PL.

NO. REQ,

ASS'Y - ACCELERATOR PEDAL (INC. 2 of ITEM R)

BUSHING
ACCELERATOR ROD
MOUNT -~ ACCELERATOR PEDAL

HEX HD. CAP SCREW, +-20 x 1, STL. CAD. PL.

HEX. HD. CAP SCREW, 5/16-18 x 1 STL. CAD. PL.

LOCKWASHER, 5/16 MED, STL. CAD. PL.
HEX ~UT, 5/16 -18, STL. CAD. PL.
ASS'Y - BRAKE CABLE

ROD END PIX

ADJUSTABLE END YOKE

ADJUSTABLE END YOKE

ROD EXND PIN

COTTER PIN, .062 DIA x 3/k, s.sS.
COTTER PIN, .078 DIA x 1, S.S.
CABLE CLAMP

HEX HD. CAP SCREW, 3/8-16 x 1, S3TL.
HEX ~NUT, 3/8-16, STL. CcAD. PL.
ACCELERATOR PIVOT ROD

CLEVIS PIN

COTTER PIN, .09% DIA x 3/4, S.S.
FLATWASHER, 3/8 STD, STL. CAD. PL.
DRIVE TYPE PLUG BUMPER

CLIP - SPRING

SPRING

CLEVIS PIN

HEX XuUT, 5/16-24, STL. CAD. PL.

CAD.

PL .

N ot = o ek 7o

e e e e e A S RN S UNTWWWW = = S D ONN o= N == A=



BEARING CONE

5 CAM AND TUBE ASSEMBLY _
ﬁ;mwr

T rep— L /‘
W RETAINBG RING H ) /‘
] ¥
P
Larouronw: \ SEAL A 2 SEARINGCUP M,
STEERING GEAR ASSEMBLY
C-53713 & C-5h947*

KB PART NO. PART NO. REQ.
A A-53756 SEAL - STEERING GEAR 1
B A-53952 PLASTIC INSERT - JACKET TUBE 1
c A-53955 LOCKNUT 1
D C-54089 STEFRING WHEEL 1
E* A-40880 SPRING CUP 1
F* A-40502 SPRING - HORN BUTTON 1
G* A-L0O500 SPACER 1
H A-Los2l STEERING COLUMN CAP 1
3 A-51031 CABLE ASS'Y 1
K A-410505 STEERING WHEEL NUT 1
L* A-50911 GROUNDING DISC. 1
M A-LO902 BAL)L CUP 2
N A-L0903 RETAINER & BALL ASS'Y 2
P A-L0904 PLUG 1
Q A-33054 JACKET TUBE 1
R A-40906 HOUSING 1
s A-53953 CAM & TUBE ASS'Y 1
T A-4L0908 ADJUSTING PLUG 1
T* A-L0503 HORN BUTTON 1
Vv A-50952 RETAINING RING 1
W A-40918 GROMMET 1
X A-40912 0IL SEAL 1
Y A-4L09113 SIDE COVER 1
7 A-40914 GASKET -~ SIDE COVER 1
AA A-L40915 ADJUSTING SCREW 1
AB A-40916 LOCKNUT 1
AC A-40011 LEVERSHAFT ASS'Y 1
AD e SEMS MACH. SCREW, 5/16-18 x %, HEX HD., STL.CAD.PL. 4
AF . HEX NuUT, 5/8-18, STL.CAD.PL, 1
AG _LOCKWASHER, 5/8 MED.SPR., STL.CAD.PL. 1

S it * USE ON S71-BE ONLY (C-54947)
15



QW E

PART NO.

55546

REFER TO -
SCHEMATIC

AN

STANDARD EQUIPMENT ON S-71 ONLY

PART REQ. NO
BATTERY - 6 VOIT 217 AMP 6
SQ HD. MACH SCR. — 5/16 - 18 x 1 — STL CAD PL 12
5Q NUT - 5/16 - 18 ~ STL CAD PL 12

16



(zeessb) a2 ro or

=

B (P LPEF) HEIVE OB
4 Bt b ST NRED VD By
Reut SV NIIHO KO

(Ges3s8) ot ¥ $

17

(CLLPE V) NI2FD VOB

ChLRS V) 018 9 2

B

(a.09 5 W) Yrwrt 2arhst Wosnt 3378 ¥ 915 |
(B84 L7V SRIOVD FP807

(rezsn) asw wo o0 —=|_

(P22 HF¥) srramt 52 o

(Eeens-v) @78 VD fr—]

(Sta# 5K mosiza vo m\u\;

.




ACCELERATOR SWITCH ASS'Y

s-71
XEY PART NO. PART NC. REQ.
A A-1k159 12 V. SOLENOID SWITCH 5
B B-54732 COVER - L/H - HOUSING 1
¢ B-54731 COVER - R/H - HOUSING 1
D A-54700 MICRO SWITCH L
E c-54735 MOUNTING BRACKET - MICRO SWITCH 1
F ¢-54738 HOUSING WELDMENT 1
G A-5LT74L3 PIVOT ASS'Y - ACCELERATOR SWITCH 1
H A-5LT7h6 BUSHING 1
J A-54750 LEVER ARM ASS'Y - ACCELERATOR SWITCH 1
K A-5hL7h7 LEVER ARM WELDMENT 1
L COTTER PIN, .078 NOM, DIA. x 3/4, STL.
CAD. PL. o 1
M FLATWASHER, 3/8 STD., STL. CAD. PL. 1
N A-547133 COPPER BUSS BAR 1
P A-5h734 COPPER BUSS BAR 1
Q A-35293 GROMMET 1
R MACH. SCREW, #-20 x %, PHIL. RD. HD., STL.
CAD. PL. ‘ 20
s L.OCKWASHER, + MED, SPR., STL. CAD. PL. 20
T HEX NUT, #-20, STL. CAD. PL. 18
U SELF TAPPING SCREW, TYPE A, #10 x %, PHIL.
R.D. H.D., STL. CAD. PL. 8
v LOCKWASHER, 5/16 MED. SPR., STL. CAD., FPL. 10
W HEX NUT, 5/16-24, STL. CAD. PL. 10
X LOCKWASHER, #10 MED. SPR., STL. CAD. PL. 10
Y HEX NUT, #10-32_  STL. CAD. PL. 10
ASSEMBLY - RESISTANCE COILS
1 c-54582 ASSEMBLY RESISTANCE COILS 1
2 A-5L4562 MOUNTING STRIP - RESISTANCE COILS 1
3 B-54585 1ST STAGE RESISTANCE COILS 1
L B-54583 WELDMENT - 2ND STAGE RESISTANCE COILS 1
5 MACH, SCREW, 1-20, 3/4, PHIL. R.D. H.D.,
STL. CAD., PL. 3
6 HEX SCREW, +-20 x 14, STL. CAD. PL. L
7 FLATWASHER, 1 STD., STL. CAD. PL. 11
8 HEX NUT, +-20, STL. CAD. PL. 11
9 EXT. STAR LOCKWASHER, #, STL. CAD. PL. 4
10 LOCKWASHER, + MED. SPR., STL. CAD. PL. 3



contzol Arrrel Sxviooed Peew
(ezingy 2ot stowry)

CONTROL PANEL ASSEMBLY D-540A48

KEY PART NO, PART NO. REQ.
A B-53968 CONTROL PANEL & DECAL ASSEMBLY 1
B €-53800 REVERSING SWITCH 1
c B-53194 24 HR. TIMER 1
D A-11055 AMMETER 1
E A-12128 3 WIRE FLUSH RECEPTICLE 1
F A-54692 LOCK SWITCH 1
G A-54036 MICRO SWITCH - LOWER 1
H A-54035 MICRO SWITCH - UPPER 1
J MACH. SCREW, #6-32 x 1, PHIL. RD.HD., STL.

CAD. PL. 4
K LOCKWASHER, #6 MED, SPR., STL. CAD. PL. 6
L HEX NUT, #6-32, STL. CAD. PL. 6
M MACH. SCREW, #6-32 x %, STL. CAD. PL, 2
N LOCKWASHER, #10 MED. SPR., STL. CAD., PL. 3
P HEX NUT, #10-24, STL. CAD, PL. 3
Q A-1110L KNOB i
R D-53716 DECAL (ONLY) CONTROL PANEL WITH CHARGER 1
s MACH. SCREW, #10-24 x 3/4, STL. GAD. PL. 3
T FLATWASHER, #10 STD., STL. CAD. PL. 3
X A-16048 50 AMP FUSE 1
Y : FLATWASHER, #6 STD., STL. CAD. PL. 6

19



q

ZERHRuOOogEY QW >

red with white mark
Connect to 125-Volt
Terminal ——«————

match thg colored
identification marks
when connecting wires

TRANSFORMER AND RECTIFIER

PART NO. PART NO. REQ.
A-20620 RECTIFIER ASS'Y 1
A-20616 SILICON POWER DIODE 2
A=20624 RUBBER MOUNT - RECTIFIER 1
MACH, SCREW, #8-32x3/8, PHIL. RD. HD., STL. CAD. PL. 2
A-20634 MOUNTING PIATE - RECTIFIER 1
B~13336 TRANSFORMER 1
WIRING HARWESS 1
¢-53829 MOUNTING PIATE - TRANSFORMER 1
LOCKWASHER, #8 MED. SPR., STL. CAD, PL. 2
HEX NUT, #8-32, STL. CAD. PL. 2
HEX SCREW, Z~-20x1 4
LOCKWASHER, 4 MED, SPR., STL. CAD. PL. 6
HEX NUT, £-20, STL. CAD. PL. 6



1

=
T
Tk T

ul

il




ASSEMBLY REVERSING SWITCH - C-53800

KEY PART NO. PART NO. REQ.,
A B-53799 MOUNTING BOARD 1
B A-53321 SUPPORT BRACKET ROTARY SHAFT 1
c A-33307 CLAMP - SPRING ]
D B-53311 ASS'Y ROTARY CONTACT BAR 2
E A-53313 SPRING - ROTARY BAR 1
F A-53312 SPACER - ROTARY SHAFT 1
G A-53188 INSULATING BUSHING 2
H B-53784 WELDMENT REVERSING SWITCH HANDLE 1
J A-53319 SPACER - ROTARY SHAFT 1
K A-53317 CONTACT - BRASS 4
T A-53318 CONTACT - REST L
M A-540737 ASS'Y - 50 AMP FUSE HOLDER 1
N PLAIN FLATWASHER - 5/16 STD. - BRASS 8
P PLAIN FLATWASHER - #6 STD, -~ STL. CAD. PL. 1
Q SPRING PIN 1/8 DIA. NOM. 1" LG. STL., CAD. PL.1
R MACH. SCR. - #6-32 x 5/8 PHIL. R.DP., H.D.

STL. CAD. PL. 1
s HEX NUT 5/16-18 NC STL. CAD. PL. L
T HEX NUT 5/16-18 NC BRASS L
U HEX NUT #6-32 STL. CAD, PL. 1
v LOCKWASHER 5/16 MED. STL. CAD., PL. 8
W LOCKWASHER #6 MED. STL. CAD. PL. 1
X PLAIN FLATWASHER 5/16 STL. CAD. PL. 9

22



FEFFI-Z XIWSOLINESL

QOLBS -V HIIMS QLY
QOLFE-¥ HIUIMS QXN
DOLB LN WILIMS OFIHW
QoL PRy HIIHS QYW

BELDSV BVG SINT Yidd P

FLLBSY XEoW YV BLIN I7Y VD of——

PP T It -2l g
FLLPSY TIY VD B
0ELPSy G KD F

e

WY NITED B BIY ¥ 2
OEBOT-F AIPHWIESY YHILLIPY

FEHE-G 203 FINHLIERS — |~
DEEFSY NIV MOTIIA HtAr O3 ¥ 3 —— |

EISHE-F 0D FINKLISTY — | =

PHOP ST SSINIVE ONIS M /

a7y

PRL# SV N2PHO VP &
BLLBIV NIFHS ¥2 B
PLLAF ¥ WITHD VI B/
1RL RSV GI¥ VO ¥

LLLF SV NIV UM Kt F1278 ¥ 8
ZLLHE -V TP VO &/
FRLASF TIN VO ¥

SLLPS TLHM ¥O &

PLLPS NV S VO 5
EELISV W¥P SINZ HFdH00
BEEBIF NIV 7Y HIM D78 ¥+

b

L—— .MV\\
TERS SV OF

FSHEL ¥ AVT? TNIOXE G780

/

PELIS Y SPW VI,
ELLPS-F T VO ES
ORLFPS-¥ P VEOF
e LS MOPIIA VO P
e GLL AV WITHS VS O

/[ DOGEF-2 HIMS DNISHIAFY

S TEFS N NS VI NIVIZ RIA G2 FE \N

FELASV OTF VI #
FERFLV OV VO #
FIEIFV I VI ¥

YHPI 2UIAH KLl TIY VD #

MRS 2000 ML FIY VD 2
NEVH AIOFIIN WL d3¥ V2 27

|

OFOGE- WYV I KO TTY VD3 \

FOLES ¥ HOLOW IS

GPORS-¥ 7Y VO #

FrEs

@ j\||\w\.1t\?\ I Vo ¥

2
NI IR

SrEST -G

FLOB SV HILMS 050K
SELRE-V NIV NITNG KIIM GIY KO #
LEERFF NIV T30 KM 078 VD +
- BEORE ¥ (WIS HITHE VD $ = F
SEOIE ¥ HOLINS-OYI -

o

PEOFEV (LA WAEINIIHE VD 31
DROFSN YIFIY WITHD HiIM 228 VD
RENY -V HILIME N2O! NOLIIADS

ﬁ\u\qﬁ\ ¥ O5D FFGHEF LI YTIION FF L

£000 vty ——

2 LPEPSQ ASSY
= ONRFRLE 2
el it
NIIYS'WD $1

TRIZ S8 Liciing

LIS ITRIH
PEVEST YIE

2% 6 3 -
pEIZIY 2IIVL
~ A PIRY WP FEIM E
1HOBE-V SIOW JIVIE NetA! 020 VO ¥4,
THORE S NUVI FIHPE HIM O3V VS ¥

L0 INVY OF |w\|

LPOPSV A IV VIOION 508 SHY




ASS'Y - TOW BAR (- 55593

KEY PART NO. PART REQ. Nit,
A B-55695 WELDMENT - EXTENSION BAR 1
B B-55694 WELDMENT - TOW BAR 1
c A-55696 ASS'Y - LOCKX PIN 1
D A-55703 LOCK PIN 1
B A-1110k KNOB 1
P A-41158 SPRING 1
G HEX HD. CAP SCREW, 3/8-16 x 23, STL.CAD.PL, 1
H HEX LOCKNUT, 3/8-16, STL. CAD. PL. H
J FLATWASHER, 1 5/16 0.D-5/8 I.D. - 1/16 THK.

STL. CAD. PL. 1
K FLATWASHER, 3/8 STD., STL. CAD. PL. 1
L COTTER PIN, 1/8 DIA x 1, S.S. 1

24






KEY

NHMEzdCRnHOoOYZERE HRuzosmsUawk

PART NO.

A-54651
A-54655
A-54648
A-50479
A-54787

B-54640
A-shéel7

B-546133
B-54638
A-54639
B-54643
A-54654
A-54645
A-54646
A-5h60h
A-35299

A-54786

B-55713

A-5571h
A-55715

DEAD MAN'S SEAT
55650

PART REQ.

WELDMENT - SEAT LATCH
SEAT LATCH SPRING

WELDMENT - SEAT LATCH BUSHING

BUSHING

BRACKET ASS'Y - SEAT LATCH

FLATWASHER, 3/8 STD., STL. CAD. PL.

COTTER PIN, .109 DIA x 1, S.S.

DECK BOARD .

CABLE WIRE PIVOT MOUNT

PHIL. RD. HD. SCREW, #10-24 x 3/8, STL.-
CAD. PL.

PHIL RD. HD. SCREW, +-20 x 5/8, STL. CAD.PL.
LOCKWASHER, 3 MED., STL. CAD. PL. 1
FLATWASHER, %+ STD., STL. CAD. PL.

WELDMENT - SEAT ADJUSTER SUPPORT - REAR
SEAT ADJUSTER SUPPORT - FRONT

HINGE

CABLE SUPPORT TO SEAT BOARD

SEAT LATCH BRACKET STOP

CABLE CLAMP

CABLE CLAMP

BRAKE CABLE ASS'Y

CABLE LOCK

SLOT. RD.HD. SCREW, #8-32x}, STL. CAD. PL.
HEX HD. SCREW, +-20 x 1%, STL. CAD. PL.
SPRING

HEX HD. SCREW, 4+-20 x 3/4, STL, CAD. PL.
HEX NUT, #-20, STL. CAD. PL. 1
HEX HD. SCREW, 7%-20 x 1

WELDMENT - BRAKE CABLE MOUNT

CABLE PIVOT

CABLE LOCK

ALLEN HD SET, SCREW, #8-32 x +, STL.

T QPR U (U (T T §

-t ok = GO NN = NN e ] =



PPIES Py BV XA DV PWISIET

ECPPE~T, AOOF D,

X\Q

Ege WHHL2T TTS

N Iy 4T
Oy TN TY Ty T TT

Y P RS il
AL

GIINEL P P FIOH VI Bp I
TP XIINFT Bl AT W\

) i S N s 7 TIS05- D KYV-NIVE IVF PHUISIET
3 ! 2 4

Fa TR T e

o

2
5

Frgfe-J,
YTAIRT L1008 ONIISINT-

PR S I2WI0
iz

Eprs ez

FF 7y TAVIIT
P N FAISNT FIRTENT Q

Zp W¥ITA 775

27

HILNID Of YFIND , 2r 5F 77 0F
ST TG g7 (e 7HLTE TS~

¥y oVE
PHILSTHT—

Ty VI 1S RN

\N # “m Ad
Fy TTHTT

KD ENT
20IEVTE SNILSTET
ISV D FAOWIY




KEY

ol e Rl

oy

Hotwz 2t =

VACUUM FORMED CANOPY - 53773

PART NO, PART

D~-54948 CANOPY

C-53977 WELDMENT - CANOPY SUPPORT

A-54138 LINK - CANOPY SUPPORT/BUMPER - R/H

A-54139 LINK -~ CANOPY SUPPCRT/BUMPER- L/H
CARRIAGE BOLT-R.D. H.D.-5/16-24 x 13 -
STL. CAD,., PL.
FLATWASHER, 5/16 STD., STL. CAD. PL.
LOCKWASHER, 5/16 MED. SPR. STIL. CAD. PL.
HEX SCREW, 5/16-18 x1, STL. CAD. PL.
SELF TAPPING SCREW, +-20.x 3/4, SLOTTED
FLAT H.D. STL. CAD. PL. (TYPE F)
FINTSHING WASHER, +, BRASS, BRIGHT NICKLE
PLATE

B-54564 CANOPY STIFFENER - FRONT
MACH. SCREW, 1/8-40 x 3/8, PHIL R.D. H.D.
STL. CAD. PL.
ACORN HEX NUT, 1/8-40, STL. CAD. PL.
FLATWASHER, 1/8 STD., STL. CAD. PL.

B-55097 CANOPY STIFFENER - REAR

HEX NUT - 5/16-24 - STL. CAD. PL.

28

NO. REQ.

—_— o DY

NEEND

10

12
12
24



OPTIONAL WINDSHIELD GROUP

29



OPTICNAL WINDSHIELD
ST & S-71-E

KEY  PART NO PART NO. REQ
A A-5,132 WINDSHIELD - PLEXIGLAS 1
E A-51,795 BRACKET UPPER WINDSHIFLD MOUNTING 1
F B-5,137 BINDING STRIP WINDSHIELD MOUNTING 1
G C-54136 BRACKET R/H WINDSHIELD MOUNTING 1
H C-54135 BRACKET L/H WINDSHIELD MOUNTING 1
J C-54133 BRACKET LOWER WINDSHIELD MOUNTING 1
K MACH. SCREW, 10 24 x 3/8, PHIL. RD. HD., STL. CAD FL. 15
L LOCKWASHER, #10 MED. SFR., STL. CAD. PL. 17
M CAP NUT, #10-24, STL. CAD. PL. 15
N SELF TAPPING SCREW STL. CAD. PL. 8
P FLATWASHER, #10 STD., STL CAD. PL. 7
Q HEX NUT 2
R MACH. SCREW 2



KEY

™ >® & I

PART NO.

B33 180
C-54680
R 34942
B-540943
A-54044
B-5h415

REAR SEAT & STEP ASSEMBLY S-71E D 55130

PART

~hAT

BAG POCKET COVER PLATE

SIDE RAIL L’H {(WELDMENT)

S1DE RAIL R 'H (WELDMENT)

SPACER (WELDMENT )

REAR STEP (WELDMEXNT)

MACH. SCREW. 37/8-16 x 2. RD.HD.. STL.CAD.PL.
FLATWASHER, 3 8 STD.. STL.CAD.PL.

HEX NUT, 3 8-16, STL.CAD.PL.

MACH. SCRi#w, 3/8-16 x %. HEX HD.. STL.CAD.PL.

L POP RIVET "

31

NO. REQ.

DO N



SECTION I
OPERATION — MAINTENANCE AND REPAIR

Your OTIS TOWN & TURF ELECTRIC CAR is built with service in mind and we are sure
you will appreciate its rugged and simple construction and efficient operation.
Among several special features is our proven 36 volt Electrical System.

For your added convenience and your assurance of many useful hours of operation,
we wish to draw your attention to a few simple instructions for operating and
maintaining your OIS TOWN & TURF EIECTRIC CAR™.

1 OPERATING INSTRUCTIONS

a). Turn Key Locking Switch to ON pesition.

b). Set the Control Lever according to the desired direction of travel -s
indicated by the Control Panel Decal.

c). Gradually depress the Accelerator Pedal to obbtain full speed., CAUTION:
DO NOT DEPRESS THE ACCELERATOR PEDAL RAPTDLY OR STALL CAR ON STEEP GRADES
AS THIS MIGHT CAUSE EXCESSIVE DRATN OW THE BATTERTES OR SHORTEN COMMUTATOR
AND BRUSH LIFE. TUSE BRAKING ACTION TO AVOID OVERSPEED OF VEHICLE GOING
DOWNGRADE WHICH WILL DEFINITELY DAMAGE MOTOR. UNDER NO CIRCUMSTANCES SHIFT
THE CONTROL LEVER WHILE THE ACCELERATOR PEDAL IS DEPRESSED.

d). For maximum safety & protection always set the brake and remove Key from
Switch before leaving vehicle unattended.

2. LUBRICATION

8-;. FRONT WHEEL BEARINGS: Use wheel bearing lubricant. Imbricate yearly.

» REAR WHEEL BEARTNG: The rear wheel bearings are packed at the factory
and should require no further attention, however,
if repacking is necessary, use wheel bearing lub-
ricant,

g. DIFFERENTIAL: Capacity 1% pints; use SAE 90 Cear Tube.

- MOTOR: No lubrication is necessary for the life of the bearings.
e). SPEERING GEAR: Use gear lube SAE 90.
£). PIVOT POINTS: Lubricate weekly using lubricating oil.

3. BATTERY CARE

a).
1. Check water daily, add if necessary.
2. KXeep battery terminals tight and clean.
b). HYDROMETER READINGS Pull charge specific gravity is 1.250 to 1.285,
The full charge readings will decrease a little
with age and use, but this is normal and requires
no new soclution or electrolyte. Use hydrometer
syringe to take hydrometer or specific gravity
readings.
¢). ADDING WATER Add distilled water as required. DO NOT fill higher

than the TRFIANGLE CR SQUARE under filler cap.

CAUTION: Do not overfill batteries; the electrolyte
is & conductor and will short to the frame of the car
and cause excessive damage and weaken the batteries.



4).

£).

a).

o).

CLEANLINESS The outside of batteries should be kept CLEAN AND DRY.
If vatteries become corroded, wash with bicarbonate of
soda and water, then rinse with clear water. Corrosion
on STEEL carriers should first be washed with Dbicarbo-
nate of soda, then scraped or wire brushed and repain-
ted with acid-resisting paint.

VENTILATION When charging, raise seat deck assembly for full venti-
lation KEFPING VENT PLUGS IN PLACE. Battery temperature
should not exceed 110° F. ’

PRECAUTIONS Keep open flames and sparks away from batteries. Do not
allow gpecific gravity to drop below 1.100. Do not al-
low batteries to remain in & dis-charged condition;
charge immediately after using. Do not add acld to cells
without special instruction.

4. BATTERY CHARGING

Your OFIS TOWN & TURF Electric Car is fully equipped with a built-in charging

SYStell. mype charging unit is wired at the factory for 120 volt, 60 cycle
single phase alternating current. Special voltage taps 105 V., 110 V.,
115 V., 120 V., and 125 V., have been provided on the transformer winding
to compensate for high or low line voltage. Do not select a voltage tap
which will give a charging rate greater than 20 amperes when batteries
are in a discharged condition. For adequately charging the batteries,
line voltage at the car should be 115 or 120 wvolts. Should your power
supply input fluctuate during the charging cycle, the battery charging
rate will be affected proportionately.

Plug polarized end of charger cord into receptacle on the control panel.
Plug charger cord into a sbtandard 120 volt A.C. Convenience outlet., Set.
the semi-automatic timer for number of hours required. A maximum of 14
hours 1s sufficient for one charging. When car is to be left unattended
for lengthy periods of time such as off season months, etc., disconnect
charger cord and check batteries periodically with Hydrometer and recharge
as required.

5. BATTERY STORAGE

If the Electric Car is to be stored for any length of time, batteries
should be given a booster charge every 60 days. CAUTION: Do not allow
batteries to remain in a discharged condition especially in BELOW freez-
ing temperatures. If batteries are to be stored separately, store adequa
tely by placing wood or rubber as a platform for protection.

6. ORDERING SPARE PARTS AND TECHNICAL INFORMATION

When ordering repair parts for your CTIS TOWN & TURF EIECTRIC CAR, always describe
parts clearly and give Serial Number of car. See name plate on car for Serial
Number.

For information concerning our dealer covering your particular area and for
technical information, please write to OITS TOWN & TURF COMPANY, P.0. Box

8500,

-Stockton, California 95204.



7. TUBLESS TIRES

Front and rear wheels are equipped with 18x8.50-8 tires with a 4 ply rating.
Inflation should be maintained at 20 to 24 psi.

8. BRAKE DESCRIPTION AND ADJUSTMENT

Your S-71 and S-71-E 1s equipped with a mechanical brake which is mounted onto
the electric drive motor. As a convenience the parking brake linkage is inter-
comnected to the accelerator linkage and is automatically released whenever the
accelerator pedal is depressed. As a further counvenlence the brake pedsl can

be made to operate as either a foot or a parking brake. When depressed normally
it will function as a foot brake and release as the foot is raised. When the
pedal 1s tilted forward as it is depressed the ratchet underneath the pedal will
engage & pawl and remain depressed when the foot is 1ifted. The parking brake
m2y be released by tilting the pedal back to it's normal position or released
automatically by depressing the accelerator. The brake linkage should be kept
in adjustment to both hold the car when depressed and not to cause drag when the
brake 1is released. Adjustment is made with the adjustable rod end which connects
the brake cable to the lever of the Brake Rod Assembly underneath the vehicle.

9. CONTROL SWITCHES

The rotary type reverse switch and accelerator should be checked monthly to be
sure contacts and rotors are clean and secure.

MAINTENANCE AND REPAIR

There are four parts of the electric car for which you may need infor-
mation in servicing. They are the motor, control switch, batteries, and
charger. In an attempt to help you properly service your car, we are lishbing
scme of the more prevalent difficulties experienced in the field.

1. THE MOTOR: While the motor incorporated in your car is designed to
withstand temporary overloading, precautions should be taken to see that it
is not overloaded for extended periods of time. This means that the car should
not be made to climb long or unnecessary hills. Stalling the car on steep
hills will damage the brushes and commutator, thus shortening the life of the
motor. An inspection of the commutator and brushes should be made periodically.
If brushes are worn or commubtator pitted, the motor should be taken to the
nearest authorized motor dealer for servicing. DO NOT attempt to make adjust-
ments yourself. If the motor has been abused by continuous overloading or ser—
viced by other than authorized persommel, the warranty is thereby void. To
protect yourself, do these three things. (1) Don't cverload; (2) Imspect
frequently; (3) Use authorized service facilities.

2. CONTROL SWITCH: The control switch in your electric car has been
designed to be as trouble-free as possible. Under no circumstances change
directional switch with accelerator depressed. This protects the contacts
on the control switch and prevents their burning and pitting. The control
switech also should be inspected periodically and cleaned, if necessary. Some
of the common diffienlties are listed:

a. Broken or loose wiring
b. Burned or broken contacts
¢. Defective solenoid

i o o ;Broken resistance coils

€. Broken.terminal boards
. 34



-_< PR AL

~processes” shotld 1ocate the trouble.

While items a, b, d, and e can be discovered by inspsction, a defec—
tive solencid may be more difficult. There are two ways solenoids are de-—
fective ~ those that do not close the circuit (open coil) and those that “
stick in a closed position. With the on-off switch in the "on" position 5
and the accelerator depressed and the car will not go, the solenoid is
stuck in the Open Position. With the on-off switch in the "off" position
and the accelerator depressed and the car goes, the solenoid is stuck
in the closed position. The directional switch must be thrown to the
"off" position and not engaged again until the defective solencid has
been replaced. i

3. BATTERIES: Batteries are often neglected but should be very care—
fully looked after and if properly taken care of, should give long and
satisfactory service. Add distilled water as often as necessary to keep
plates covered, or to mark indicated on battery. Be careful not to over-
£ill, as the electrolite is a conductor and will short to frame of the
car and cause damage. Also, youa will lose electrolite and weaken the
battery. Keep battery terminals tight and clean. Do not let the batteries
become discharged below 1.1Q0 Specific Gravity. 1.250 to 1.285 indicates
a fully charged battery. Use Hydrometer syringe to take Specific Gravity
readings. Do not drop electrolite on batteries when taking readings. Keep
batteries CLEAN AND DRY. To clean batteries, wash with a medium solution
of water and bicarbonate of soda. Rinse off with clear waber, keep cor—
rosion from frame and battery box of car. When charging, keep vent covers
in place. Temperature should not exceed 110° ¥. When replacing batteries,
be sure they are wired in series correctly, and wires are tight and clean.
Remove defective battery or batteries from cirecuit.

PRECAUTIONS: Keep open flames and sparks away from batteries. Do
not allow batteries to remain discharged; charge immediately. Do not add
acid to battery cells without special instructions.

g

L. CHARGER: There are four basic parts to the charger, and any one
of them might become defective. These parts are the Semi-Automatic Timer
and Cord, Transformer, Ammeter and Rectifier. Some common troubles and
possible causes are listed below.

No line voltage
Defective Semi-Automatic Timer
No charge Broken leads
: Defective transformer
Defective Rectifier
Open ammeter

High charge on Shorted turns in transformer winding
D.C.meter

As in all trouble shooting, especially without testing equipment,
follow a process of elimination.

IXAMPIE: If a car is not getting an adequate charge, and if your
other cars are charging properly, you can be sure that your A.C. voltage
is adequate. Next check rectifiers. Take the rectifier from a car that
4is charging correctly and place that rectifier in the defective car. Be
sure commections are correct and tight, and try it. The same is true
with the -transformer and- ammeter; exchange and try. One of the above






